


Ref Part Number Description
1 S01-030001 Connecting bar

2 GB/T 96 Aluminum washer 

3 GB/T 6187.1 2000 Nut M8

4 S01-010001 Bolt

5 S01-030003 Connecting bar spring

6 S01-010002 Nut

7 S01-070015 Clip spring

8 GB/T 12618-1990

9 S01-010005

10 S01-0101

11 S01-070004 Front wheel cover

12 GB/T 6177.1-2000 Nut，left wheel

13 GB/T 95-2000 Washer 8

14 GB/T 276-1994 Bearing

15 S01-0703 Front wheel

16 GB/T 91-1986 Pin 2×20

17 S01-070014 Front axle bushing 

18 S01-0702 Front axle assbly

19 GB/T 6177.1-2002 Nut M8

20 GB/T 97.1 Washer 6

21 S01-020002 Bolt 3/8"-24UNF-2B

22 GB/T 93-1987 Washer 10

23 GB/T96.2-2002 Washer φ10.5×φ30×3

24 SL46-8T02102 blade bolt

25 SL46-8T02104 blade boss spring washer

26 S01－020003 cutting blade

27 SL46-8T02106 blade washer

28 GB/T6182-2000 Nut M10

29 SL46-5Z02105 Blade flange(1P68F-A) Type 502  

30 GB/T 5789-1986 bolt M6*16

31 GB/T 845-1985
Self-tapping screw           

ST3.5×13

32 S01-070002 Belt cover

33 GB/T13575.1-92  Belt - A 787

34 SL46-5Z07213
Front belt wheel(1P68F-A)                                    

Type 502

35 GB/T1098-2003
Key                                  

4.8×6.5×16(1P68F-A)

36 GB9074.17-1998 Bolt M8x32(1P68F-A)

37 S01-030002 Height adjustment board

38 S01-030102 Height adjustment handle cap

39 GB/T9074.13 Bolt M5×20

40 S01-0301 Height adjustment handle assbly.

41 GB/T 96.1-2002 Washer 5

42 GB/T6187.1-2000 Nut M5

43 S01-070008 Drive gear，right

44 GB/T 894.1-1986 Washer 12

45 GB/T 5789-1986 Bolt M6×12

46 GB/T 5781-2000 Bolt M8×40

47 GB/T 6184-2000 Nut M8

48 S01-070012 Tensioner

49 GB/T6187.1-2000 Nut M6

Parts List for SSP550 20" mower

Deck comp. assembly



Ref Part Number Description
50 S01-070017 Pin

51 S01-070009 Transmission

52 S01-070016 Transmission clip

53 S01-0701 Rear axle

54 S01-070005 Rear wheel cover

55 GB/T276-1994 Bearing

56 GB/T9074.20
Self-tapping screw             

ST4.8×19

57 S01-070003 Rear axle bushing 

58 S01-070007 Drive gear，left

59 GB/T801-1998 Bolt M8×20

60 GB/T 860-1987 Washer 8

61 GB/T 9074.17 Bolt M8×25

62 S01-0704 Rear wheel

63 S01-050006 Flashing Nut

64 GB/T 95-2002 Washer 8

65 S01-040007 Grass box plate

66 S01-070006 Rear cover dust-proof cover

67 S01-040001

68 GB/T 896-1986

69 S01-040002

70 S01-040003

71 GB/T845

72 S01-040004

73 S01-0401 Grass bag

74 S01-040005 Plastic box

75 GB/T 9074.4-1988 Bolt M5×16

76 S01-040008 Grass bag handle

77 S01-0403 Baffle

78 S01-040012 Mulching plug

79 S01-050018 Quick release handle assy.

80 GB/T 96.2 Washer 8

81 S01-050021 Starting hook

82 S01-050017 OPC bar

83 S01-050001 Drive bar

84 S01-0604 Lower handle，left

85 S01-050014 Upper handle

86 S01-0601

87 GB/T 5787

88 S01-0606

89 GB/T 801-1998 Bolt M8×25

90 GB/T 5781-1986 Bolt M6×35

91 GB/T 862.2-1987 Washer 10

92 S01-050008 Lower handle，right

93 GB/T6187.1-2000 Nut M8

94 S01-050005 Lower handle fixer,right

95 S01-050007 Washer 

96 S01-050004 Lower handle fixer,left

97 S01-06 1PF68-A

98 S02－040002 side discharge

99
bolt and knob for adjustable 

con bar

Grass bag cover comp.assembly

Throttle cable & control unit             

（1P68F-A）




